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Sample Name: Li-ion battery

o B 5 JT40

Sample Model: JT40
Z & R L ARSERRBIERIECE R F]

Consignor: Dongguan Amperex Technology Limited

RSEH ﬁB{}Eﬂﬁiﬁ I‘Eé} ] A A
Dongguan Amperex TL:G‘thlogy Limited Test Center
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TR i P L K251 ZHEAI
Sample name Li-ion battery Test category After testing
=] =] e [
#ﬂﬂﬂ_ﬁ‘ JT40 ﬁnn%q& H%H 2017-09-05
Sample model Accepted date
LY n N V. A
FRAALAE 3.8V 11.4Wh AT 44 H A 2017-09-06
Sample specification Test start date
e "y SR
FERAER (D) 9 WAL H 2017-09-23
Sample quantity(pcs) Test end date
R A FREEHTETEREI A R A ]
Consignor Dongguan Amperex Technology Limited
& AR AR SE AR LR i Tl Pa i 1 5
R VR bl . .
. West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City, Guangdong
Consignor address ; :
Province, P. R. China
& THERTREIR AL B PR 7]
Manufacturer Ningde Amperex Technology Limited
—— wh AR T T AR X R 1 5
GRS AL No.l XinGang Road, Zhangwan Town, JiaoCheng City, Ningde, Fujian Province, P.R.
Manufacturer address )
China
WG AT FREERE: 15°C -25°C; FRHEIRAE: 45%~75%
Test LV POTHIENt Ambient temperature: 15°C - 25°C; Ambient humidity: 45%~75%
condition
YOV W R/ AR R IR A IR
Appearance Silver nylon/Al/PP compound film
BAE «RFRERfys a4 BT
et SR ST/SG/AC.10/11 Rev.6, 38.3
W% 75 ¥ ) 2 A i

Test method and criterion

UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS

GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev.6, 38.3

RS RBEIREY. Ry v AMERAELEG. PRIE. DBETTH. BHECE

WX H ; , Hillge o -
Tk B Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush,
Overcharge, Forced discharge
ZWR, R EBAE CRTER RS MmN IR AT
WIRZE I ST/SG/AC.10/11 Rev.6, 38.3 kRt BsR
Conelision The sample has passed the test items of UNITED NATIONS “Recommendations on
the TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
ST/SG/AC.10/11 Rev.6, 38.3 '
YN Do £ 4
) 2

i T w207 925 ﬁz’jﬂiz s
ETL PN 5
Compiler % 20179 .)g ———

i ' ff%&ﬁ%ﬁﬁ@ G

) 7 AR 3/
Checker %J%é}/)\ Y 7.A] 2K ég}f\ \mﬁﬁqﬂ,@i '
=)= - fﬁbn u pe%”"%
1‘:? /,f_ M 1017, ?‘ o B Technelogy-Limited TesFGenter

e ok BTN Y, &0 &

Approval Cai Jingling: Technical Director (sigHature) 4

PR OFEE

Guo Jiali: Center Director
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FE At i S 35 B
Sample description and description
L DL BN . Eith=)
Sample name R T Model e
WA R 3010mAh PR LR 3.8V
Rated capacity Nominal voltage
Y ==
B HiR -7 B
Battery chemical composition
R R BREF HREIE R E R INEHIT R (BACCt04.2V. CVito2A, 2ACCto 4.4V, CV to
Test charge program 0.05C)
WA OB AR P

Test using a program

e BB 3 P L Y R TR A e BUE L E (1€ DC 1o 3.0V)

A i [

Test sample image

B 1 1w B2 RE

Figure 1: positive Figure 2: negative

— BB BEH (P AR AT
HRIREE 3 EVDC 2B TR
IETERE 3 EVDC =
- 3.8V = RECHARG
3.8V = RECHA

B 3: fril
Figure 3: Logo
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— TEEDR AR eSS . 723
}?% ?ﬂﬂﬁVﬁ E g% *75 ﬁgijz*iﬁ &%’T}’C’:T ﬁlﬂﬁ%% ZIKIET nﬁ'} %’E
N Standard requirement or the clause Test
o. Name of test Test result i Remark
number of standard conclusion
B R H;_éé‘@ CRTERRMEMEOENS R8N | 5t L¥%
1 : . . FrUEFME» K38 T1; UN Manual of Test and ’ /
Altitude simulation | criteria ST/SG/AC.10/11/Rev.6, 38.3 Test | See Appendix 1 Passed
5 R I BARE RTRIERWISMNERLS RBA | jpsk 2 &%
2 FRUEF M R% T2; UN Manual of Test and . /
Th |
erma Criteria ST/SG/AC.10/11/Rev.6, 38.3 Test 2 See Appendix 2 Passed
R BAE KT RRUEROENS RRA | 5 g 3 o
3 : . FrdEFME» 1R58 T3; UN Manual of Test and . /
Vibration Criteria ST/SG/AC.10/11/Rev.6, 38.3 Test 3 See Appendix 3 Passed
Wik BeAE CRTRRSIERGENS RRA | 5 g 4 ot
4 FRUEF M R 5 T4; UN Manual of Test and . /
Shock Criteria ST/SG/AC.10/11/Rev.6, 38.3 Test 4 See Appendix 4 Passed
Shii LR BAE CETRREIERNELS ROR | 1k 5 o
5 External FRUEF M R34 TS: UN Manual of Test and ] /
short-circuit Criteria ST/SG/AC.10/11/Rev.6, 38.3 Test 5 See Appendix 5 Passed
R/ Bl CRTRREMEMOENT REA | pgk e o8
6 FRUEFM» IR T6; UN Manual of Test and . /
Crush/Impact Criteria ST/SG/AC.10/11/Rev.6, 38.3 Test 6 See Appendix 6 Passed
7 H%_é‘é?lil CRTERBEHNENT KBA | gk 7 o
7 FRHEF MY iR%& T7; UN Manual of Test and . /
Overcharge Criteria ST/SG/AC.10/11/Rev.6, 38.3 Test 7 See Appendix 7 Passed
8 1) %_é%lil CRTRIRYBMORERT KRB | sk 8 B
8 : FRUEF MY RE T8; UN Manual of Test and i /
Forced discharge Criteria ST/SG/AC.10/11/Rev.6, 38.3 Test 8 See Appendix 8 Passed
R E /
Test items
ig47}
TR ki / Post /
Subcontracted test condition LR E THame code
Subcontracted
Laboratory Mok / HL 3 /
Address Tel.

Form No.: QF-QSP-LAB-1026-09G
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FE | WA A &R | R
No. Name of test items Altitude simulation
B R A WA H] Before test Wk After test REH Y FigwE | R
S Sample Mass loss Residual HiR
SampleNo. | "5 | LR | FEAE | wiRR | FREE | o) OCV | Test
m@ | UM | mE | U (0) | result
8S%SB18C20873%777 | ®iksee T
1056143ATL1791------ leye fully 43.9439 4.365 43.9437 4.358 0.00% 99.84% O
----- NVTIAA0773 charged
8S%SB18C20873%777 | HiIKse&FH
1056143ATL1791 -~ lcyc fully 43.8338 4.364 43.8339 4.358 0.00% 99.86% (@)
----- NVT1AA1406 charged
8S%SB18C20873%777 | HIRSERFH
1056143ATL1791------- lcye fully 43.9329 4.365 43,9331 4,358 0.00% 99.84% O
..... NVT1AA1229 charged
8S%SBI18C20873%777 | Biksz LI
1056143 ATL1791 -~ leyc fully 43.5214 4.364 43.5224 4.358 0.00% 99.86% (@)
----- NVT1AA0924 charged
83%SB18C20873%777 | Hikse &7 H
1056143ATL1791--m-- leye fully 43.8728 4.364 43.8738 4358 0.00% 99.86% (@)
----- NVT1AA1407 charged
8S%SB18C20873%777 | HikERFEH
1056143 ATL1791------ leye fully 43.7116 4364 43.7124 4.358 0.00% 99.86% O
----- NVT1AA1481 charged
8S%SB18C20873%777 | Biksz&FH
1056143ATL1791------ leyc fully 43.7287 4.364 43.7256 4.358 0.01% 99.86% O
..... NVT1AA1250 charged
8S%SB18C20873%777 | HIRseLFH
1056143ATL1791 - leye fully 43.9794 4.365 43.9764 4.359 0.01% 99.86% (0]
----- NVT1AA1782 charged
85%SBI18C20873%777 | ik FoH
1056143ATL1791 -~ leyc fully 43.8763 4.365 43.8732 4.359 0.01% 99.86% @)
..... NVT1AA0686 charged
8S%SB18C20873%777 | HiKszL&FH
1056143ATL1791------- leyc fully 44.0081 4.364 44.0043 4.358 0.01% 99.86% 0]
----- NVT1AA1486 charged
TFEH

¥: L-tte; V-HSG DMK R-BER; FRA; O-FithE, THER, Tk, MR, TRk
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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5 ) WHRTE B 457 6 R
No. Name of test items Thermal test
. . . . . N l V.,
o B R A WX BT Before test MRS After test JRERE i}?ﬁf‘}f‘ gi
Sample Mass loss h
SampleNo. | ST | M | RS | MMER | FRBE | o OCV | Test
m@ | UM | m@ | U C6) | result
8S%SB18C20873%777 | #ikszL T
1056143ATL1791---—- Teye fully 43.9437 4358 43.9388 4273 0.01% 98.05% @]
----- NVTIAAOQ0773 charged
8S%SB18C20873%777 | B IKSZLFH
1056143ATL179]1 ------- leye fully 43.8339 4.358 43.8291 4271 0.01% 98.00% (@)
----- NVT1AA1406 charged
8S%SB18C20873%777 | BRFZLEFH
1056143ATL1791 - leye fully 43,9331 4,358 43,9279 4,272 0.01% 98.03% O
----- NVT1AA1229 charged
8S%SB18C20873%777 | Mikse&FH
1056143ATL179] - leyce fully 43.5224 4.358 43.5182 4275 0.01% 98.10% O
----- NVT1AA0924 charged
8S%SB18C20873%777 | BikELTH
1056143ATL1791 - leye fully 43.8738 4358 43.8689 4273 0.01% 98.05% 0]
..... NVT1AA1407 charged
8S%SB18C20873%777 | HikFELTH
1056143ATL1791 -~ leye fully 43.7124 4.358 43.7071 4.273 0.01% 98.05% (@)
-----NVT1AA1481 charged
8S%SB18C20873%777 | B IRSELFH
1056143ATL1791---—-- leye fully 43.7256 4.358 43.7243 4.275 0.00% 98.10% O
----- NVT1AA1250 charged
8S%SB18C20873%777 | HikKsEL&ToH
1056143ATL1791 -=-mno- leye fully 43.9764 4.359 43.9742 4273 0.01% 98.03% 0
----- NVT1AA1782 charged
85%SB18C20873%777 | HKZLTH
1056143ATL1791------ leye fully 43.8732 4.359 43.8713 4275 0.00% 98.07% 0
----- NVT1AA0686 charged
8S%SB18C20873%777 | HiKFZLFH
1056143ATL1791 - leyc fully 44.0043 4358 44.0030 42717 0.00% 98.14% O
----- NVT1AA1486 charged
PATF=ZEH

H: LMR; V-HESG DA RBER; F-k; O-Joihtil, JoHR<, Joffk, JTomi, TEX.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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=2 3 WHRT H 42 F7 w5l
No. Name of test items Vibration
N N, 3 2. ) I i
. RS WX AT Before test Wik 5 After test REHE FAWE | Wik
G 5 Sample Mass loss | Residual | ZR
Sample No. it HIbRE | FFEREE | BMRE | FREE (%) OOCV Test
m@ | U™ | m@ | L (%) | result
8S%SB18C20873%777 | Hiksz4 %
1056143ATL1791 -~ leyc fully 43.9388 4.273 43.9366 4272 0.01% 99.98% O
----- NVT1AA0773 charged
8S%SBI18C20873%777 | HKSeRFH
1056143ATL1791 ------- leye fully 43.8291 4271 43.8262 4269 0.01% 99.95% O
----- NVT1AA1406 charged
8S%SB18C20873%777 | HIRZLFH
1056143ATL1791 == leye fully 43.9279 4272 43.9244 4.270 0.01% 99.95% O
----- NVT1AA1229 charged
8S%SB18C20873%777 | B IKSELFHL
1056143ATL1791------- leye fully 43.5182 4.275 43.5136 4273 0.01% 99.95% O
----- NVT1AA0924 charged
8S%SB18C20873%777 | HIk=Z4LFH
1056143ATL1791------- leyc fully 43.8689 4273 43.8659 4.271 0.01% 99.95% (0]
----- NVTI1AA1407 charged
8S%SB18C20873%777 | BksE4 T
1056143ATL1791------- leyce fully 43,7071 4273 43.7043 4271 0.01% 99.95% O
----- NVTIAA1481 charged
8S%SB18C20873%777 | HRZLKH
1056143ATL1791------- leyc fully 43.7243 4275 43.7230 4273 0.00% 99.95% O
----- NVT1AA1250 charged
8S%SB18C20873%777 | HikB&TH
1056143ATL1791------- lcyc fully 439742 4.273 43.9728 4272 0.00% 99.98% O
----- NVTI1AA1782 charged
8S%SB18C20873%777 | HIKSERFH
1056143ATL1791------- leye fully 43.8713 4275 43.8703 4273 0.00% 99.95% O
----- NVT1AA0686 charged
85%SB18C20873%777 | HiKELFH
1056143ATL1 791 | lcyc fully 44,0030 4.277 44.0028 4.275 0.00% 99.95% O
..... NVT1AA1486 charged
PTFZEH

T L-ie; V-HES; DR R-BEH; F-igk; O-Foith, JoHis, Tk, w3, TRX.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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e j WiRBIH&HF | i
No. Name of test items Shock
: BE kA X AT Before test R G After test RS FARE | Wik
G Sample Mass loss Residual &R
SampleNo. | “Sarus | 'BMIRE | FFEOUE | MR | FRBE | o0 OCV | Test
m@ | UM | m@ | U 08) | resul
85%SBI18C20873%777 | & k54 Tk
1056143ATL1 791~ | {cyc fully 43.9366 4272 43.9361 4271 0.00% 99.98% (e}
..... NVT1AA0773 charged
8S%SB18C20873%777 | &iksedTir
1056143ATL1791-——— |  [cyc fully 43.8262 4.269 43.8258 4.269 0.00% 100.00% O
————— NVT1AA1406 charged
8S%SBI18C20873%777 | HikELFcH
1056143ATL1791 ------ leye fully 43.9244 4.270 43,9227 4.270 0.00% 100.00% (@)
..... NVTIAA1229 charged
8S%SB18C20873%777 | HEikse&FH
1056143ATL1791 -~ Ieyc fully 43.5136 4.273 43.5129 4.272 0.00% 99.98% (@,
----- NVT1AA0924 charged
8S%SBI18C20873%777 | HikseLTcH
1056143ATL1791 wmereme leye fully 43.8659 4.271 43.8652 4271 0.00% 100.00% (0]
----- NVT1AA1407 charged
8S%SB18C20873%777 | Hik5e LT
1056143ATL179] +-nenv leye fully 43.7043 4271 43.7040 4271 0.00% 100.00% O
..... NVT1AA1481 charged
8S%SB18C20873%777 | HikERFH
1056143ATL1791---—- Teye fully 43.7230 4.273 43.7227 4272 0.00% 99.98% O
----- NVTIAA1250 charged
8S%SB18C20873%777 | HiR5eLFH
1056143ATL1791 -~ leyc fully 43.9728 4.272 43.9722 4.271 0.00% 99.98% 8
----- NVTIAA1782 charged
8S%SB18C20873%777 | B ikse4FEH
1056143ATL1791 -<---- leye fully 43.8703 4.273 43.8696 4.273 0.00% 100.00% (0]
----- NVT1AA0686 charged
8S%SB18C20873%777 | HIKSZLTH
1056143ATL1791 -~ leyc fully 44.0028 4.275 44.0025 4.274 0.00% 99.98% O
----- NVT1AA1486 charged
UTFEH

H: L-R; V-G DR RS F-RA; O-FihR, THER, Tk, TR, TR

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No leakage, no venting, no disassembly, no rupture

& no fire.
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a2 5 WA H 2R Ah K%
No. Name of test items External short circuit
=
A i 2R B v i
(=] = NI Sl 35b 42 3
lil IZI PIANY l =
RS AR Max. External Temperature WiRZER it
Sample No. Sample status (C) Test result Remark
85%SB18C20873%777 B
1056143ATL1791 wrereme HkERTH STE 0 /
_____ NVTI1AA0773 Icyc fully charged
8S%SB18C20873%777
1056143ATL1791 w—emnnv HIRELTH 575 0 /
_____ NVT1AA1406 Icyc fully charged
85%SB18C20873%777
1056143ATL1791 -~ ERTELTH 57.6 (0] /
_____ NVTI1AA1229 leyce fully charged ,
8S%SB18C20873%777
1056143ATL1791 --nmv HRELTH 57.4 (0] /
_____ NVT1AA0924 Icyc fully charged
8S%SB18C20873%777
1056143ATL1791 - HRSERFHR 57.3 (0] /
_____ NVT1AA1407 Icyc fully charged
8S%SB18C20873%777
1056143ATL1791 - HRELTTH 572 (0] /
_____ NVT1AA1481 Icyc fully charged
8S%SB18C20873%777 -
1056143ATL1791 -~ HREZTA 57.8 (0] /
_____ NVT1AA1250 leye fully charged
8S%SB18C20873%777 &
1056143ATL1791 - HRELTH 58.3 O /
_____ NVTI1AA1782 Icyc fully charged
8S%SB18C20873%777 i
1056143ATL179] === HRERFR 57.8 (@) /
_____ NVTIAA0686 1cyc fully charged
8S%SB18C20873%777 -
1056143ATL1791 -=---- HRELTH 57.3 (@) /
_____ NVT1AA1486 Icyc fully charged
UT=EH

I DR R-MEH; F-Rk; O-Toffk, Tmis, TRk
Note: D-Disassembly, R-Rupture, F-Fire, O- No disassembly, no rupture & no fire.
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o ) WRTEEH | HE
No. Name of test items Crush
= =
021777870116 li”s‘oi/‘:‘f’fiw 21.9 0 /
021777830004 | | FEER 22.1 ¢ /
021777870057 lci”s‘oijj"ﬁﬁi 23.4 0 /
021777870070 1§i§ﬁ£zﬁi§w 225 0 /
021777870148 ljifjﬁfﬁifw 22.9 0 /
PAFZEH

H: DR F-iEk; O-Fofifdk, Tk
Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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N . .
e 7 WA B 255 pug; Sl
No. Name of test items Overcharge
% FEamR AL R #iE
Sample No. Sample status Test result Remark

8S%SBI18C20873%777 .

1056143ATL1791 ------ HRELTEH (9) /
______ NVT1AA0774 leye fully charged

8S%SB18C20873%777 -

1056143ATL1791---—- HRERRA [0) /
...... NVT1AA1376 Ieyc fully charged

8S%SBI18C20873%777 &,

1056143ATL1791------ HUGEE LA o) /
______ NVT1AA0772 lcyc fully charged

8S%SBI18C20873%777

1056143ATL1791------ HRTELIR o) /
______ NVT1AA1503 Icyc fully charged

8S%SB18C20873%777 =

10S6143ATL179] —---- S0 RsELFEH 0 /
______ NVT1AA0780 50cyc fully charged

8S%SB18C20873%777 e

1056143ATL1791 - S0 RIELTH 0 /
______ NVT1AA1572 50cyc fully charged

8S%SB18C20873%777 -

1056143ATL1791 - 50 K5E LT 0 /
______ NVTIAA1637 50cyc fully charged

8S%SB18C20873%777

1056143ATL1791 - 50 KELTLH 0 /
______ NVTIAA0763 50cyc fully charged

UT=ZH
H: D-fifik; F-iK; O-Jofiffk, Jok.

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.
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e 3 WA EH 2R 4 1] 735 v
No. Name of test items Forced discharge
RS PR WAL F &
Sample No. Sample status Test result Remark
021777870061 ]cfgﬁﬁiﬁﬁge ; 0 /
021777870127 lcyﬁjﬁfiﬁfge ; 0 /
021777870031 kfjﬁsﬁﬁj@ ’ o) /
021777870123 lcycﬁf’ﬁl";’ﬁ’f}‘jge | 0 /
021777870028 ]ijﬁl’jﬁzﬁie : 0 /
021777870110 lcfgjﬁi’fﬁfge ’ o) /
021777870126 1cff’§§fsﬁ§ge , 0 /
021777870060 lcfjlﬁl’;‘ﬁﬁﬁfge ; 0 /
021777870045 lcfgﬁl’ydfi’fﬁjge ; o) /
021777870139 ]ijﬁfiﬁfge ; 0 /
021777870141 © ;:fijl(lyﬁflsﬁ:%ge , o) /
021777870089 | ;coffx}l(l;dﬁd%sﬁfge ; o) /
021777870113 | (% fffl(ly%fsﬁfge ; o) /
021777870142 | jff’j‘“y%ﬁfﬁfge g o) /
021777870088 © ;ffﬁfﬁﬁfge | o) /
021777870151 | ysffﬁ’:’“ﬁ’fﬁfgc i 0 /
021777870085 | jffﬁy%fsﬁjged o) /
021777870047 | ;ffﬁ;dﬁfsﬁfge ; o) /
021777880021 e ysffffl’;’ﬁf{ffge | o) /
021777880005 | (% gﬁfﬁﬁf@ ; o) /
I D-EE; F-RRA; O-TofRik, Tk

Note: D-Disassembly, F-Fire, O- No disassembly, no fire.

Form No.: QF-QSP-LAB-1026-09G




A

Statement

L A5 5 TO A LI B A BT o
The test report is invalid if not affixed the official seal of the laboratory to it.
2. KPR E R OTERL -
The test report is invalid if it is blotted out.
3. EMZACKIGE R, XK FTEFE B
The conclusion of the consignation test is only valid for the provided sample.
4. BIRERERLWEREHFT, AEHEH.
This report cannot be partial copied, without the written permission of Amperex

Technology Limited Test Center.

ARSERTREIR R PR 7 R A 0
Dong guan Amperex Technology Limited Test Center

Mk E T RERE AR LIRS R T 1S

Addr.: West Industrial Road 1#, Songshan Lake Industry Park, Dongguan City,
Guangdong Province, P. R. China

HLIE Tel. : +86-0769-88989149

f&H Fax.: +86-0769-88989483

Pk Website : www.atlbattery.com
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